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Test Report Declare

Applicant

LOUD Audio, LLC

Address

19820 North Creek Parkway, Suite #201, Bothell, WA
98011-8227, USA

Equipment under Test

True Wireless Dual-Driver Earbuds with Active Noise Cancelling

Model No. MP-20TWS
Trade Mark
Manufacturer LOUD Audio, LLC
19820 North Creek Parkway, Suite #201, Bothell, WA
Address

98011-8227, USA

Test Standard Used:

FCC Rules and Regulations Part 15 Subpart C, RSS-247 Issue 2 February 2017.

Test Procedure Used:

ANSI C63.10:2013, RSS-Gen Issue 5, Apr. 2018, Amendment 2 (February 2021)

We Declare:

The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and

in the configuration tested the equipment complied with the standards specified above. The test

results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC&ISED standards.

Report No.: DDT-R22060723-2E01

Date of Receipt: [Jun. 21, 2022 Date of Test: |Jun. 21, 2022 ~ Jul. 04, 2022

Prepared By:

Bobo Chan

Bobo Chen/Engineer

Damon Hu/EMC Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

Description of Test Item

Standard

Verdict

Maximum Peak Output Power

FCC Part 15: 15.247(b)(1)
ANSI| C63.10:2013
RSS-247 Issue 2

Pass

20 dB Bandwidth and 99% Bandwidth

FCC Part 15: 15.215
ANSI| C63.10:2013
RSS-247 Issue 2

Pass

Carrier Frequency Separation

FCC Part 15: 15.247(a)(1)
ANSI C63.10:2013
RSS-247 Issue 2

Pass

Number of Hopping Channel

FCC Part 15: 15.247(a)(2)(iii)
ANSI C63.10:2013
RSS-247 Issue 2

Pass

Dwell Time

FCC Part 15: 15.247(a)(2)(iii)
ANSI C63.10:2013
RSS-247 Issue 2

Radiated Emission

FCC Part 15: 15.209
FCC Part 15: 15.247(d)
ANSI| C63.10:2013
RSS-247 Issue 2
RSS-Gen Issue 5

Pass

Band Edge Compliance

FCC Part 15: 15.247(d)
ANSI| C63.10:2013
RSS-247 Issue 2
RSS-Gen Issue 5

Pass

Power Line Conducted Emissions

FCC Part 15: 15.207
ANSI C63.10:2013
RSS-Gen Issue 5

Pass

Antenna Requirement

FCC Part 15: 15.203
RSS-Gen Issue 5

Pass

Pass
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2. General Test Information

2.1. Description of EUT

EUT* Name

. |True Wireless Dual-Driver Earbuds with Active Noise Cancelling

Model Number

1 |MP-20TWS

EUT Function Description

: |Please reference user manual of this device

Power Supply

CHARGING CASE: DC 5V from Type-C port

.|EARBUDS: DC 5V from external charging case
"|CHARGING CASE: DC 3.7V polymer Li-ion built-in battery

EARBUDS: DC 3.6V polymer Li-ion built-in battery

Radio Specification

: |Bluetooth V5.2

Operation Frequency

:|2402MHz-2480MHz

Modulation

:|GFSK, n/4-DQPSK, 8DPSK

Data Rate

:|1Mbps, 2Mbps, 3Mbps

Antenna Gain

.|Left side: 2 dBi
'|Right side: 2 dBi

Sample Type

: |Series production

Sample Number

11S22060723-07 for conductive
'1S22060723-08 for radiation

Note: EUT is the ab. of equipment under test.

Channel information

Channel Frzaiigcy Channel Frzaﬁigcy Channel Frzaﬁigcy
0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
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23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455

2.2. Accessories of EUT

Descnptlon P Manufacturer Moge! Serial No. Other
Accessories number
Length: 0.50m,
Type-C cable N/A N/A N/A unshielded
2.3. Assistant equipment used for test
. Manufacturer Model number EMC Compliance SN
equipment
Input: 100-240~, 50/60Hz,
Adapter SUMSUNG EP-TA200 0.5A; Output: 9V/1.67A or N/A
5V/2A

2.4. Block diagram of EUT configuration for test

AC Mains AC Adapter EUT

Test software: Airoha.Tool.Kit.exe

The test software was used to control EUT work in Continuous Tx mode, and select test channel,
wireless mode as below table.

The pathloss of external cable: 1 dB (According to the manufacturer's claims)

Assistant

Tested mode, channel, information
Setting Tx Frequenc
Mode Powger Channel (I\C}IHZ) y
GFSK hopping on Tx mode / CHO to CH78 2402 to 2480
n/4-DQPSK hopping on Tx mode / CHO to CH78 2402 to 2480
8DPSK hopping on Tx mode / CHO to CH78 2402 to 2480
/ CHO 2402
GFSK hopping off Tx mode / CH39 2441
/ CH78 2480
/ CHO 2402
n/4-DQPSK hopping off Tx mode / CH39 2441
/ CH78 2480
/ CHO 2402
8DPSK hopping off Tx mode / CH39 2441
/ CH78 2480

2.5. Deviations of test standard

No deviation.
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2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25 °C
Humidity range: 40-75%
Pressure range: 86-106 kPa

2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, G-20118
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2.8. Measurement uncertainty

Test Item

Uncertainty

Bandwidth

1.1%

Peak Output Power (Conducted) (Spectrum analyzer)

0.86 dB (10 MHz =< f < 3.6 GHz);

1.38 dB (3.6 GHz < f < 8 GHz)

Peak Output Power (Conducted) (Power Sensor)

0.74 dB

Power Spectral Density

0.74 dB (10 MHz < f < 3.6 GH2);

1.38 dB (3.6 GHz < f < 8 GHz)

Frequencies Stability

6.7 x 108 (Antenna couple method)

5.5 x 108 (Conducted method)

Conducted spurious emissions

0.86 dB (10 MHz < f < 3.6 GHz2);

1.40dB (3.6 GHz = f < 8 GHz)

1.66 dB (8 GHz < f < 22 GHz)

Uncertainty for radio frequency (RBW < 20 kHz)
Temperature 0.4 °C
Humidity 2%

Uncertainty for Radiation Emission test
(30 MHz - 1 GHz)

4.70 dB (Antenna Polarize: V)

4.84 dB (Antenna Polarize: H)

Uncertainty for Radiation Emission test
(1 GHz - 40 GH2)

4.10 dB (1 - 6 GHz)

4.40 dB (6 GHz - 18 GHz)

3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)

Uncertainty for Power line conduction emission test

3.72 dB (9 kHz-150 kHz)

3.32 dB (150 kHz - 30 MHz)

95% confidence level using a coverage factor of k=2.

Note: This uncertainty represents an expanded uncertainty expressed at approximately the

3x108
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3. Equipment Used During Test

Equipment Manufacturer |Model No. |Serial No. Last Cal. &
Interval

XIRF Connected Test (Tonscend RF Measurement System 4#)

=lonalié Spectiy) R&S FSV3044  |101173 Apr. 13, 2022 |1 Year

analyzer

Wideband Radio R&S CMW500  |120259 May 18, 2022 |1 Year

Communication tester

MXG Vector Signal .

e Agilent N5182B MY59100192 May 18, 2022 (1 Year

patlastieiial Agilent E8267D US49060192  |Oct. 15, 2021 |1 Year

Generator

RF Control Unit Tonsend JS0806-2 2118060485 Oct. 18, 2021 |1 Year

LIl ZHIXIANG  |ZXCPIS190175170110-A  |May 26, 2022 |1 Year

Programmable L

Test Software JS Tonscend |JS1120-3 Ver.2.6.88.0346 [N/A N/A

XRadiation 3#chamber

EMI Test Receiver R&S ESU 100472 May 18, 2022 |1 Year

Spectrum analyzer Agilent E4447A MY50180031 May 18, 2022 |1 Year

Active Loop antenna  |Schwarzbeck |FMZB-1519 |1519-038 Sep. 19, 2021 (1 Year

LG el Schwarzbeck [VULB 9163 [01429 Aug. 07, 2021 |1 Year

Antenna

Double Ridged Hom 0\ varzheck [BBHA9120 |02468 Nov. 29, 2021 |1 Year

Antenna

Broad Bape g Schwarzbeck [BBHA 9170 |790 May 06, 2022 (1 Year

Antenna

Pre-amplifier gOM_POWE PAM-118A (18040084 Sep. 02, 2021 (1 Year

Pre-amplifier SOM_POWE PAM-840A (461369 Apr. 11, 2022 |1 Year

Test software Audix E3 V6111 N/A N/A

XPower Line Conducted Emissions Test 1#

Test Receiver R&S ESCI 100551 Sep. 02, 2021 |1 Year

LISN 1 R&S ENV216 101109 Sep. 07, 2021 |1 Year

LISN 2 R&S ESH2-75 100309 Sep. 07, 2021 (1 Year

Pulse Limiter R&S ESH3-z2 101242 Sep. 02, 2021 (1 Year

CE Cable 1 HUBSER N/A W10.01 Sep. 02, 2021 (1 Year

LISN 3 gEHWARZBE NSLK 8163 |00017 Sep. 02, 2021 |1 Year

Test software Audix E3 V 6.11111b N/A N/A
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4. Maximum Peak Output Power

4.1. Block diagram of test setup

EUT
r ~
Control Control Tonscend RF Measurement
Port(s)
Computer
- ~ Antenna System
r ponts) (Spectrum/SG/RF auto
Power )
ot port control unit)
Supply
\
TEMPERATURE CABINET
Table

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts,

the e.i.r.p shall not exceed 4W.

4.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

4.2. Limits
(2) Measure the maximum conducted output power of EUT by spectrum analyzer with PK

detector and RBW=3 MHz (above 20 dB bandwidth of measured signal), VBW=10 MHz

Note: The attenuator loss was inputted into spectrum analyzer as amplitude offset.
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4.4. Testresult

Left side:
Conducted Output
Mode Antenna | Freq. (MHz) Power Limit (dBm) Verdict
(dBm)

ANT1 2402 5.82 21 Pass

GFSK ANT1 2441 5.40 21 Pass
ANT1 2480 6.13 21 Pass

ANT1 2402 5.76 21 Pass

n/4-DQPSK ANT1 2441 5.38 21 Pass
ANT1 2480 6.10 21 Pass

ANT1 2402 5.86 21 Pass

8DPSK ANT1 2441 5.42 21 Pass
ANT1 2480 6.15 21 Pass

Mode Antenna | Freq. (MHz) EIRP (dBm) Limit (dBm) Verdict

ANT1 2402 7.82 36 Pass

GFSK ANT1 2441 7.40 36 Pass
ANT1 2480 8.13 36 Pass

ANT1 2402 7.76 36 Pass

n/4-DQPSK ANT1 2441 7.38 36 Pass
ANT1 2480 8.10 36 Pass

ANT1 2402 7.86 36 Pass

8DPSK ANT1 2441 7.42 36 Pass
ANT1 2480 8.15 36 Pass

Note: EIRP (dBm)=Conducted Output Power (dBm)+ Antenna Gain (dBi) |
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Right side:
Conducted Output
Mode Antenna | Freq. (MHz) Power Limit (dBm) Verdict
(dBm)

ANT1 2402 5.22 21 Pass

GFSK ANT1 2441 4.64 21 Pass
ANT1 2480 5.26 21 Pass

ANT1 2402 5.05 21 Pass

n/4-DQPSK ANT1 2441 4.52 21 Pass
ANT1 2480 5.17 21 Pass

ANT1 2402 5.09 21 Pass

8DPSK ANT1 2441 4.63 21 Pass
ANT1 2480 5.24 21 Pass

Mode Antenna | Freq. (MHz) EIRP (dBm) Limit (dBm) Verdict

ANT1 2402 7.22 36 Pass

GFSK ANT1 2441 6.64 36 Pass
ANT1 2480 7.26 36 Pass

ANT1 2402 7.05 36 Pass

n/4-DQPSK ANT1 2441 6.52 36 Pass
ANT1 2480 7.17 36 Pass

ANT1 2402 7.09 36 Pass

8DPSK ANT1 2441 6.63 36 Pass
ANT1 2480 7.24 36 Pass

Note: EIRP (dBm)=Conducted Output Power (dBm)+ Antenna Gain (dBi)
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4.5. Original test data

Left side:

DH5_Antl_2402

iView *  Spectrum

RefLevel 20,00 Offset 127048 ® RBW 3 Mz
4048 SWT 1011  VEW 10MHz  Mode Auto Sweep

240216000 GHa|

|GF 2.402 GHa Span 10.0 MHz
pesios WINNNN < U

12:21:20 22.06.2022

DH5_ Antl_2441

iView *  Spectrum

ReflLevel 20,008 Offset 125248 ® REW 3 Mz
4048 SWT_ 1.01ms ® VEW 10MHz Mode Auto Sweep Count 150/150
1Pk View
540 d8m
243078000 GHa|

|GF 2.481 Gha Span 10.0 MHz
pesios WENNNN U

12:28:18 22.06.2022

DH5_Antl_2480

MultiView = §
Ref Level 3000 dBm  Offset 125548 & RBW 3 MH:z
- At 5048 SWT 101 ms ® VEW 10 M Mode Auta Sweep
1 Frequency Sweep
.13 db)
248003000 G

| 246 GHz Span 10.0 MHz
pesios NINNNIN U

12:30:11 22.06.2022

2DH5_Antl_2402
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MultiView *

Spectrum

Reflevel 20,008 Offset 12.7048 ® REW 3 Mz

- mit

4048 SWT 101 ms & VEW 10 MHz

1 Frequency Sweep

Mode At Sweep

Count 150/150
17
) 576 d5m
240200000 GHa|

|CF 2.402 GHz.

Span 10.0 Mtz

12:32:00 22.06.2022

Measusing...

e
L1 L I e

2DH5_Antl 2441

MultiView *

Spectrum

ReflLevel 20,008 Offset 125248 ® REW 3 Mz

- mit

4048 SWT 101 ms & VEW 10 MHz

1 Frequency Sweep

Mode At Sweep

Count 150/150
17
) 538d8m
243078000 GHa|

|CF 2.441 GHz.

Span 10.0 MHz

12:33:42 22.06.2022

Sz
== 123341

2DH5_Antl_ 2480

MultiView *

Spectrum

ReflLevel 20,008 Offset 126648 ® REW 3 Mz

- mit

4048 SWT 101 ms & VEW 10 MHz

1 Frequency Sweep

Mode At Sweep

Count 150/150
17
) 6.10d8m
247985000 GHa|

Span 10.0 MHz

12:35:34 22.06.2022

Mezsaing

2062001
L1 L I

3DH5_Antl_ 2402
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MultiView *  Spectrum
RefLevel 20,00 Offset 127048 ® RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep
1 Frequency Sweep
w s
240192000 G

|CF 2.402 GHa Span 10,0 MHz
~ Inmm LT

12:37:27 22.06.2022

3DH5_Antl 2441

MultiView *  Spectrum
RefLevel 20,00 Offset 125248 ® RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep
1 Frequency Sweep
W[l  542d8m
244106000 G

|CF 2.481 GHa Span 10.0 MHz
L I

12:33:17 22.06.2022

3DH5_Antl 2480

£

&

RefLevel 20,00t Offset 126648 = RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep Count 150/150
1 Frequency Sweep
WI[f]  615d8m
248003000 GH|

Span 10.0 MHz
i B e

12:41:13 22.06.2022
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Right side:

DH5_Antl_ 2402

MultiView Spectrum

RelLevel 30,00cBm  Offset 127048 ® REW 3 Mz
- mt 4048 SWT 1.01ms ® VBW 10 Mz Miode Auta Sweep

1 Frequency Sweep

|CF 2.402 GHa Span 10.0 Mz
[ ] o T

17:42:37 21.06.2022

DHS_Antl_2441

e .

Ref Level 3000 dBm  Offset 125248 & RBW 3 MH:z
- At 5048 SWT 101 ms ® VEW 10 M Mode Auta Sweep Count 150/150
1 Frequency Sweep v
Wl 4sddbm)
248115000 G

Spectrum

|CF 2.491 GHa Span 10.0 Mz
[ ] o

17:44:28 21.06.2022

DHS5_Antl_2480

tiView * Spectrum

RefLevel 3000 dBm  Offset 126608 ® RBW 3z
- At 048 SWT 101 ms @ VBW 10 MKz Mode Auia Sweep
1 Frequency Sweep

Span 10.0 Mtz

|CF 248 G¥ix
[ ] o T

17:46:28 21.06.2022

2DH5_Antl_2402
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MultiView =  Spectrum

RefLevel 20,00 Offset 127048 ® RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep Count 150/150
1 Frequency Sweep [

W[l 50548m
2401 83000 GH

|CF 2.402 GHz.

Span 10.0 Mtz

17:48:36 21.06.2022

2DH5_Antl 2441

MultiView =  Spectrum

RefLevel 3000 dBm  Offset 125208 ® RBW 3z
- At 048 SWT 101 ms @ VBW 10 MKz Mode Auia Sweep
1 Frequency Sweep

243132000 GHa|

|CF 2.441 GHz.

Span 10.0 MHz
@

17:50:20 21.06.2022

2DH5_Antl_ 2480

MultiView =  Spectrum

RefLevel 20,00t Offset 126648 = RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep Count 150/150
1 Frequency Sweep [

W[l  51748m
247950000 GHr

Span 10.0 MHz
pesios NINNNIN T

17:54:15 21.06.2022

3DH5_Antl_ 2402
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MultiView *  Spectrum
RefLevel 20,00 Offset 127048 ® RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep
1 Frequency Sweep
[ ]
2401 65000 G

|CF 2.402 GHa Span 10,0 MHz
~ hmmn R

17:56:28 21.06.2022

3DH5_Antl 2441

MultiView *  Spectrum
RefLevel 20,00 Offset 125248 ® RBW 3 Mz
- 4048 SWT 1011  VEW 10MHz  Mode Auto Sweep
1 Frequency Sweep
W[l 483d8m
244110000 G|

|CF 2.481 GHa Span 10.0 MHz
L I

17:58:18 21.06.2022

3DH5_Antl 2480

£

&

ReflLevel 20,008 Offset 126648 ® REW 3 Mz
- mit 4048 SWT 1011 ® VEW 10MH; Mode Auto Sweep Count 150/150
1 Frequency Sweep

MultiView

) 524 d8m
247958000 GHa|

Span 10.0 MHz
LD &

18:00:15 21.06.2022
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5. 20 dB Bandwidth and 99% Bandwidth

5.1. Block diagram of test setup
Same as section 4.1
5.2. Limits

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in § 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure
that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in
the specific rule section under which the equipment operates, is contained within the frequency

band designated in the rule section under which the equipment is operated.

5.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) The bandwidth of the fundamental frequency was measured by spectrum analyzer with 30
kHz RBW and 100 kHz VBW. The 20 dB bandwidth is defined as the total spectrum the

power of which is higher than peak power minus 20 dB.

5.4. Test result

Left side:
Freq. 20 dB bandwidth 99% bandwidth .
Qe (Mqu) Result (MHz) Result (MHz) Verdicy

2402 0.963 0.897 Pass

GFSK 2441 0.981 0.899 Pass
2480 0.960 0.897 Pass

2402 1.353 1.307 Pass

n/4-DQPSK 2441 1.350 1.274 Pass
2480 1.323 1.239 Pass

2402 1.338 1.284 Pass

8DPSK 2441 1.344 1.266 Pass
2480 1.344 1.246 Pass

Right side:
Freq. 20 dB bandwidth | 99% bandwidth ,
iess (Mqu) Result (MHz) Result (MHz) e

2402 0.966 0.902 Pass

GFSK 2441 0.978 0.903 Pass
2480 0.963 0.900 Pass

2402 1.347 1.311 Pass

n/4-DQPSK 2441 1.350 1.278 Pass
2480 1.320 1.229 Pass

2402 1.338 1.276 Pass

8DPSK 2441 1.338 1.264 Pass
2480 1.332 1.234 Pass
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5.5. Original test data

20dB bandwidth:
Left side:

DH5_Antl_2402

ultiView *  Spectrum
RefLevel 0,00 0B Offset 127048 = REW 30Kz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep

2401 52600 Ghal
257 dém
280205400 GHe|

|F 2.402 GRz. 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2401526 GHz =17.71 d8m
M2 1 2402054 GHz 2.57dBm
D3 M1 1 963.0 kHz 0.18 dB

2o6z0n1
Mescion ENNNNENER & s

12:20:50 22.06.2022

DH5_Antl_2441

ultiView Spectrum

Ref Level 30,00 dBm  Offset 125248 ® REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep
17.98 dm
242051100 G
Tiaasm
2,481 05400 G|

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2440511 GHz -17.99 dBm
M2 1 2441054 GHz 2.14dBm
D3 M1 1 981.0 kHz -0.28 dB

2o6z0n
Mescion ENNNNENER & s

12:27:58 22.06.2022

DHS_Antl_2480

M View Spectrum

Ref Level 30,00 dBm  Offset 1266 dB & REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep

288005400 GHe|

|F 2.48 GH: 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2479526 GHz ~17.27 dBm
M2 1 2480054 GHz 2.84dBm
D3 M1 1 960.0 kHz 0.01 dB

FTTT
N W

12:29:42 22.06.2022
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2DH5_Antl_2402

View Spectrum

Ref Level 20,00 B Offset 12708 ® REW 30Kz
4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

8|
240132800 GHa|

140 dém
240200600 Gha|

H1 18,600 df

|CF 2.402 GHz 1001 ps Span 3.0 MHz
|2 Marker Table

2401328 GHz ~18.69 dBm
2402006 GHz 1.40 dBm
1353 MHz -0.26 dB

Er
feir WM ¢

12:31:31 22.06.2022

2DH5_Antl_2441

ow Spectrum

Ref Level 30,00 dBm  Offset 125248 ® REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep

242032800 Ghal
738 dém
2441100300 GHe|

H1-18.640 dl

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 2440328 GHz
M2 2441003 GHz
D3 M1 1 1.35 MHz

2o6z0m1
Mescion EENNNNER & e

12:33:23 22.06.2022

2DH5_Antl 2480

ultiView *  Spectrum
RefLevel 0,00 0B Offset 12666 = REW 30Kz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep

247983500 GHe|

|F 2.48 GH: 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2479331 GHz
M 1 2479835 GHz
D3 M1 1 1323 MHz

2o6z0n1
Mescion EEINENND o s

12:35:04 22.06.2022

3DH5_Antl_ 2402
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liView = Spectrum
Ref Level 20,00 B Offset 12708 ® REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep
aBm
2401 32500 Ghi|
171 dbm
240200300 G|

H1-18,290 df

|CF 2.402 GHz il Span 3.0 MHz
|2 Marker Table

2401325 GHz
2402003 GHz
1338 MHz

T
feis WM ¢

12:36:58 22.06.2022

3DH5_Antl 2441

liView = Spectrum
Ref Level 20,00 B Offset 125208 = REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Frequency Sweep
MI[f] 1949 8B
244032200 G|
[ ] 0.9 dbm
244100600 G|

H1-19.110.df

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2440322 GHz
M2 1 2441006 GHz
D3 M1 1 1344 MHz 0.12 dB

12:38:57 22.06.2022

3DH5_Antl_ 2480

liView = Spectrum
Ref Level 20,00 B Offset 126608  REW 30Kk
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep
MI[f] 1930 48m
247532200 Ghi|
[ ] 0.60 dbm
247898500 G|

H1-19.120.dl

|CF 2.48 GHx 1001 ps Span 3.0 MHz
|2 Marker Table

M 1 2479322 GHz ~19.30 dBm
M1 1 2479985 GHz 0.88 dBm
D3 M1 1 1344 MHz -0.14 dB

12:40:44 22.06.2022
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Right side:

DH5_Antl_ 2402

tiView Spectrum

Ref Level 30,00 dBm  Offset 127048 & REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT Count 100/100
1 Frequency Sweep
18.38 dm
2,401 52600 G
T bm
240205700 G|

H1-18.070 di

|CF 2.402 GHz 1001 ps Span 3.0 MHz
|2 Marker Table

2401526 GHz ~18.39 dBm
2402057 GHz 1.93 dBm
966.0 kHz

[ ] o s
17:42:07 21.06.2022

DHS_Antl_2441

ow Spectrum

Ref Level 30,00 dBm  Offset 125248 ® REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT
1 Frequency Sweep

242051300 Ghal
133 d8m
244105700 Gha|

H1-18.620dl

|CF 2431 GHz 1001 ps Span 3.0 MHz
|2 Marker Table

440514 GHz ~18.72dBm
2441057 GHz 133 dBm
978.0 kHz 010 dB

17:44:08 21.06.2022

DHS5_Antl_2480

iiView Spectrum
RefLevel 20,00l Offset 126608 ® REW 30Kz

- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep

247952600 GHa|
187 dém
248005700 Gha|

H1-18.130 dl

&0 dir

|CF 2.48 GHx 1001 ps Span 3.0 MHz
|2 Marker Table

2479526 GHz -18.17 dBm
2480057 GHz 1.87 dém
963.0 kHz -0.07 dB

feis WM

Tasiss

17:45:59 21.06.2022

2DH5_Antl_2402
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liView = Spectrum
Ref Level 20,00 B Offset 12708 ® REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Frequency Sweep
Bm
2.401 33100 G|
1.07 dbm
240200600 G|

H1-18.530 df

|CF 2.402 GHz 1001 ps Span 3.0 MHz
|2 Marker Table

2401331 GHz -18.98 dBm
2402006 GHz 1.07 dém
1347 MHz 012 d8

T
feis WU @

17:48:06 21.06.2022

2DH5_Antl 2441

liView = Spectrum
Ref Level 20,00 B Offset 125208 = REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Frequency Sweep
MI[f] 2031 dBm
244032800 GHi|
[ ] 034 dbm
244100300 G|

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2440328 GHz
M2 1 2441003 GHz
D3 M1 1 1.35 MHz

17:50:00 21.06.2022

2DH5_Antl_2480

liView = Spectrum
Ref Level 20,00 B Offset 126608  REW 30Kk
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep
MI[f] 1831 dBm
247533400 G|
[ ] 124 dbm
247943500 G|

|CF 2.48 GHx 1001 ps Span 3.0 MHz
|2 Marker Table

M 1 2479334 GHz -18.91 dBm
M1 1 2479835 GHz 1.24 dBm
D3 M1 1 1.32 MHz 0.09 dB

17:53:45 21.06.2022

3DH5_Antl_ 2402
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liView = Spectrum
Ref Level 20,00 B Offset 12708 ® REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep
19,69 dgen
2401 32500 Ghi|
0.7 dbm
240200600 G|

H1:19.130.dl

|CF 2.402 GHz il Span 3.0 MHz
|2 Marker Table

2401325 GHz
2402006 GHz
1338 MHz

T
feis UMMM

17:55:58 21.06.2022

3DH5_Antl 2441

liView = Spectrum
Ref Level 20,00 B Offset 125208 = REW 30Kz
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Frequency Sweep
WI[f]  201848m
244032500 G|
[ ] 0.40 dbm
244115900 G|

H1-19.600-d

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 1 2440325 GHz
M2 1 2441159 GHz
D3 M1 1 1.338 MHz 037 dB

17:57:58 21.06.2022

3DH5_Antl_2480

liView = Spectrum
Ref Level 20,00 B Offset 126608  REW 30Kk
- 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Frequency Sweep
MI[f]  19584Bm
247532800 Ghi
[ ] 078 dém|
2480165100 G|

1119220 df

|CF 2.48 GHx 1001 ps Span 3.0 MHz
|2 Marker Table

M 1 2479328 GHz ~19.58 dBm
M1 1 2480165 GHz 0.78 dBm
D3 M1 1 1332 MHz 0.09 dB

17:59:45 21.06.2022

Page 27 of 119




Dongguan Dongdian Testing Service Co., Ltd. Report No.:DDT-R22060723-2E01

99% bandwidth:
Left side:

DHS_Antl_2402

ultiView pectrum
Ref Level 30,00 Bm  Offset 127045 = REW 30Kz
- At 4048 SWT 14045 (1.0 1) & VBW 100kiz _ Mode Auto FFT Count 100/100

|CF 2.402 GHz il 300.0 kha/ Span 3.0 MHz
|2 Marker Table

24020539 GHz 253 dBm Occ Bw 896,695 251589 kHz
240155112 GHz 1411 dbm Occ Bw Centroid 2401999 47 GHz
1,402 447 82 GHz -16.13 dfim Oce B Freq Offset -530.227 173 805 He

e
feis WM 0

12:21:02 22.06.2022

DHS_Antl_2441

ultiView Spectrum
Ref Level 20,00 B Offset 125208 = REW 30Kz
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

) 214 d8m
2441 05350 GHa|

|CF 2481 GHz il 300.0 kha/ Span 3.0 MHz
|2 Marker Table

14410539 GHz 214dBm Occ Bw 899.383 297411 kHz
244054877 GHz 1447 dim Occ Bw Centroid 2440 %98 458 GHz
144144815 GHz -16.05 dim Oce B Freq Offset 1.541 908 252 kHz

12:28:10 22.06.2022

DHS5_Antl_2480

RefLevel 20,00l Offset 126608 ® REW 30Kz
- mit 4048 SWT 140ps [“1.0ms) ® VBW 100kiz _Made Auto FFT Count 100/100

) 283 d8m
248005350 GHa|

|F 2.48 GH: 1001 pis. Span3.0MHz
|2 Marker Table

m 1 214800539 GHz 283 dBm Oce Bw 897.043 800467 kHz
n 247955106 GHz 13,65 diim Oce Bw Centroid 2479999586 GHz
T2 248044811 GHz 1534 dim Occ Bw Freq Offset 41405887413 He

preeT
Mescion EEINENND &

12:29:54 22.06.2022

2DH5_Antl_2402
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tiView = Spectrum
Ref Level 20,00 B Offset 12708 ® REW 30Kz
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT
1 Oceupied Bandwidth

Count 100/100

) 8|
240200600 GHa|

|CF 2.402 GHz

Span 3.0 MHz

|2 Marker Table

2402006 GHz
240135067 GHz
2,402 657 85 GHz

1.77 dBm
<1584 dim
-17.23 diim

Occ Bw
Occ Bw Centroid

Oce B Freq Offset

1307185229 MHz
2402004 262 GHa
4.2616201135 kHz

12:31:43 22.06.2022

Measusing...

T
LU L I e

2DH5_Antl 2441

iiView Spectrum

RefLevel 20,00l Offset 125248 = REW

ki

- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

1 Occupled Bandwidth

Count 100/100

)
2441 00600 GHa|

|CF 2481 GRe.

001 pts

Span 3.0 MHz

|2 Marker Table

m 2441006 GHz
n 2440363 85 GHz
T2 244163823 GHz

083 d8m
16.57 dbm
-16.64 dfim

e bw
e Bw Centroid
G B Freq Offset

1274385191 MHz
244100104 GHz
1,039 959 702 kHz

12:33:35 22.06.2022

Messaing

2o6z0n1
w0

2DH5_Antl_2480

iiView Spectrum

Ref Level 20,00 B Offset 126608  REW 30Kk
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

1 Occupled Bandwidth

) 184 dbm
248000600 GHa|

|CF 2.48 GHx

Span 3.0 MHz

|2 Marker Table

M1 1 2.480006 GHz
m 247938035 GHz
T2 214806197 GHz

1.94dBm
13.97 dbm
-14.58 diim

Oce b
Oce B Centroid
G B Freq Offset

1239344524 MHz
2480000025 GHz
25073959827 Ha

12:35:16 22.06.2022

Messaing

zo6z0n1
Enmn o S

3DH5_Antl_ 2402
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View = Spectrum
RefLevel 20,00l Offset 127048 ® REW 30Kz

VBW 100kiz Made Auto FFT Count 100/100

1.76 dbm

| 20020030061

Span 3.0 MHz

|CF 2.402 GHz

|2 Marker Table
X 1.76 dBm Occ Bw 1.283673056 MHz
240135662 GHz 15,03 diim Occ Bw Centroid 2401 998 456 GHz
2,402 640 29 GHz -15.98 diim Oce B Freq Offset -1.544 038 138 kHa

206200

feis WU @

12:37:10 22.06.2022

3DH5_Antl 2441

Spectrum
125208 = REW 30 kiz
Count 100/100

Ref Level 20,00 B Offset
140 5 [0 ms) & VEW 100Kz Made Auto FFT

1 120 dBm
2441 15880 GHa|

Span 3.0 MHz

|CF 2.431 GHz 1001 pts.
[T Morker Toble
24411588 GHz . e bw 1.265815915 MHz
24403639 GHz B Oce B Centroid 1440996827 Gz
244162973 GHz 1 Oce B Freq Offset 3173329184 kHz

pesios WINNNN < U

3DH5_Antl 2480

v Spectrum
RefLevel 20,00l Offset 12668 & RBW J0kHz

VBW 100kiz Made Auto FFT Count 100/100
203 d8m

| 24800030061

Span 3.0 MHz

|CF 2.48 GHx

[2 Marke Toble
X 203 dBm Oce b 1.245714419 MHz
247937117 64z 4277 dim Oce B Centroid 2479994 028 Gz
1480616 89 GHz 1497 dim Oce Bw Freq Offset 5.971870 786 khz

pesein WD U

12:40:55 22.06.2022
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Right side:

DH5_Antl_ 2402

tiView Spectrum

Ref Level 30,00 dBm  Offset 127048 & REW 30 kiz
- At 5048 SWT 14045 [7.0ms) ® VBW 100kstz_Mode Auto FFT Count 100/100
1 Oecuplied Bandwidth
1.96 dm
240205650 G

|CF 2.402 GHz il Span 3.0 MHz
|2 Marker Table

24020569 GHz 1.96 dBm Occ Bw 901,634 203171 kHz
240155206 GHz 1439 dbm Occ Bw Centroid 2400002874 GHz
2,402 453 69 GHz -16.13 dfim Oce B Freq Offset 2873 701815 kHz

17:42:19 21.06.2022

DHS_Antl_2441

ow Spectrum

Ref Level 30,00 Bm  Offset 125248 = REW 30Kz
- At 4048 SWT 14045 (1.0 1) & VBW 100kiz _ Mode Auto FFT Count 100/100
1 Occupled Bandwidth 1P

2421 053%0 Gha|

|CF 2431 GHz il Span 3.0 MHz
|2 Marker Table

14410539 GHz 132dBm Occ Bw 903.420 706 445 kHz
244054966 GHz -15.24 dim Occ Bw Centroid 2441001367 GHz
2.441453 08 GHz -16.56 dfim Oce B Freq Offset 1.367 012061 kHz

17:44:21 21.06.2022

DHS5_Antl_2480

liView = Spectrum
Ref Level 20,00 B Offset 126608  REW 30Kk
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Oceupied Bandwidth
[ ] 1,88 |
248005690 Ghi|

|CF 2.48 GHx il Span 3.0 MHz
|2 Marker Table

214800569 GHz 1.88 dBm Occ Bw 900.273 750186 kHz
247954986 GHz 1461 dim Occ Bw Centroid 2479999993 GHz
248045013 GHz -16.56 dfim Oce B Freq Offset -1.177347 183 He

17:46:11 21.06.2022

2DH5_Antl_2402
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tiView = Spectrum
Ref Level 20,00 B Offset 12708 ® REW 30Kz
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

1 Occupled Bandwidth
8|

| 20020030061

|CF 2.402 GHz il Span 3.0 MHz
|2 Marker Table

2.402003 GHz 0.75dBm Occ Bw 1311072044 MHz
240135073 GHz -16.71 dbm Occ Bw Centroid 240200627 GHz
1,402 66181 GHz -17.67 dfim Oce B Freq Offset £.269917 601 kHz

17:48:19 21.06.2022

2DH5_Antl 2441

liView = Spectrum
Ref Level 20,00 B Offset 125208 = REW 30Kz
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT Count 100/100
1 Oceupied Bandwidth
[ ] 20 éBm|
244100600 G|

|CF 2481 GRe. 1001 pis. Span3.0MHz
|2 Marker Table

m 2441006 GHz -0.20 dBm Oce Bw 1278275218 MHz
n 2440361 59 GHz 17.61 dbm Oce Bw Centroid 2441000731 GHz
12 144163987 GHz -17.83 diim Qce Bw Freq Offset 730891019 344 Hz

nezon
Mescion EENNNNER & an

17:50:13 21.06.2022

2DH5_Antl_2480

tiView = Spectrum
Ref Level 20,00 B Offset 126608  REW 30Kk
- At 4048 SWT 140 ys (1.0 ) ® VBW 100 kiz _ Mode Auto FFT

1 Occupled Bandwidth
) 130 dBm

247983520 GHa|

|CF 2.48 GHx il Span 3.0 MHz
|2 Marker Table

14798352 GHz 1.30dBm Occ Bw 1.229357103 MHz
247938507 GHz 1470 dbm Occ Bw Centroid 247999975 GHz
248061443 GHz -15.20 dfim Qce Bw Freq Offset -250.161 739 826 Hy

nezon
Mescion EEINENND & e

17:53:57 21.06.2022

3DH5_Antl_ 2402

Page 32 of 119




Report No.:DDT-R22060723-2E01

Dongguan Dongdian Testing Service Co., Ltd.

View = Spectrum
RefLevel 20,00l Offset 127048 ® REW 30Kz

VBW 100kiz Made Auto FFT Count 100/100

092 d8m

| 20001588061

Span 3.0 MHz

|CF 2.402 GHz

[2 Marke Table
28021588 GHz 0.92 dBm Occ bu 1.275986 052 MHz
2401 3611 GHz 14,65 dBim Qe B Centroid 240199079 Gz
240637 06 Gtz 16,39 dbim Occ Bu Freq Offser 920535638132 Ha

[ ]} o T

17:56:10 21.06.2022

3DH5_Antl 2441

Spectrum
125208 = REW 30 kiz
Count 100/100

Ref Level 20,00 B Offset
140 5 [0 ms) & VEW 100Kz Made Auto FFT

1 051 d8m
244100300 GHa|

Span 3.0 MHz

|CF 2.431 GHz 1001 pts.
[T Morker Toble
2441003 GHz 0.51 dim e bw 1.263659473 MHz
244036523 GHz 14,88 dBim Oce B Centroid 1440997 056 Gz
244162889 GHz 16,66 dim O B Freq Offset 2944 094 428 khiz
pesion WINNNN < T

17:58:11 21.06.2022

3DH5_Antl 2480

v Spectrum
RefLevel 20,00l Offset 12668 & RBW J0kHz

VBW 100kiz Made Auto FFT Count 100/100
1,16 dBm

| 24800080061

Span 3.0 MHz

|CF 2.48 GHx

[2 Marke Toble
X 1.16 dBm Oce b 1.234 356412 MHz
247937626 Gtz 1347 dbm Oce B Centroid 2479993453 Gz
248061073 GHz 1442 dbm Oce B Freq Offset 650663307 ke

pescin W s U

17:59:57 21.06.2022
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6. Carrier Frequency Separation

6.1. Block diagram of test setup

Same as section 4.1

6.2. Limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than 125 mw.

6.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(2) The carrier frequency was measured by spectrum analyzer with 100 kHz RBW and 300 kHz
VBW.

6.4. Test result

Left side:
Channel  |504B pandwidth (MHz)| =Mt (MHZ) _
Mode separation o 2/3 of 20dB Verdict
(MHz) bandwidth
GFSK 1.002 0.981 20.654 Pass
n/4-DQPSK 1.000 1.353 20.902 Pass
8DPSK 1.002 1.344 >0.896 Pass
Right side:
Channel 504 pandwidth (MHz)| =™t (MHZ) _
Mode separation e 2/3 of 20dB Verdict
(MH2z) bandwidth
GFSK 1.000 0.978 20.652 Pass
n/4-DQPSK 0.996 1.350 20.900 Pass
8DPSK 1.002 1.338 >0.892 Pass
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6.5. Original test data

Left side:

DH5_Antl_Hop

MultiView *  Spectrum
RefLevel 20,00 i Offset 125248 ® RBW 100 kHz

L 4048 SWT 101  VBW 300kHz _Mode Auto Sweep Count 100/100

1 Frequency Sweep [

W[l 5i4d8m
244115600 G|

02

1,00200 Wi

24425 GHa

Sasemin
== 12430

12:43:20 22.06.2022

2DH5 Antl Hop

MultiView *  Spectrum
RefLevel 20,00 i Offset 125248 ® RBW 100 kHz

- 4048 SWT 101  VBW 300kHz _Mode Auto Sweep Count 100/100

1 Frequency Sweep [

W[l  51248m
244083600 GH

02 4

1,00000 Wik

24425 6Ha
pesei ENNEE S U

T

12:44:35 22.06.2022

3DH5 Antl Hop

MultiView = Spectrum
RefLevel 3000 dBm  Offset 125208 # REW 100Kz

- At 5048 SWT 101 ms ® VEW J00kHz _Mode Aulo Swesp Count 100/100
1 Frequency Sweep

511 aBm
248115600 G
o1 a
100200 M

24425 GHa
o

T2sts0)

12:46:03 22.06.2022
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Right side:

DH5 Antl Hop

MultiView =  Spectrum
RefLevel 30.00cBm  Offset 125248 ® RBW 100 kHz

- At 5048 SWT 101 ms ® VEW J00kHz _Mode Aulo Swesp
1 Frequency Sweep

14825 GHz
[ ] £ St

0304

18:03:05 21.06.2022

2DH5 Antl Hop

MultiView =  Spectrum
RefLevel 30.00cBm  Offset 125248 ® RBW 100 kHz

- At 5048 SWT 101 ms ® VEW J00kHz _Mode Aulo Swesp
1 Frequency Sweep

242083800 Gha|
0241
99600 kHa|

FIOHED
e

18:04:28 21.06.2022

3DH5 Antl Hop

MultiView *  Spectrum
RefLevel 20,00 i Offset 125248 ® RBW 100 kHz

- 4048 SWT 101  VBW 300kHz _Mode Auto Sweep Count 100/100

1 Frequency Sweep

W[l 434d8m
244115800 G

02

1,00200 Wi

14825 GHz
[ ] £ S

e

18:05:43 21.06.2022
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7. Number of Hopping Channel

7.1. Block diagram of test setup

Same as section 4.1

7.2. Limits

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

7.3. Test procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

and 300 kHz VBW.

7.4. Testresult

(2) The number of hopping channels was measured by spectrum analyzer with 100 kHz RBW

Left side:
Mode Number of hopping channels Limit Verdict
GFSK 79 >15 Pass
n/4-DQPSK 79 >15 Pass
8DPSK 79 >15 Pass
Right side:
Mode Number of hopping channels Limit Verdict
GFSK 79 >15 Pass
n/4-DQPSK 79 >15 Pass
8DPSK 79 >15 Pass
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